SCANSTRUT.

DLMP

Installation Instructions

Tools Needed

Posidrive No.3 Screwdriver
Large Flat Head Screwdriver
2Xx 10mm Spanner

1x 13mm Spanner

@8mm Drill
@6mm Drill

Kit Contents

[ 1] 1x Tube 2.5M long
[ 1 2 x cover strips

17420
19401

[ 1 1x Top casting for Fleet Satcom or 30cm Satcom 10103/10101

[ 1 1x Pole Top Fastening Pack
[ 1] 4x M6 x 20 Hex Head Bolts
[ ] 4x M6 Nyloc Nuts
[ ] 4x M6 White nut covers
[ 1 4x M6 Nylon Washers

[ 1] 1x Adjustable base module

[

mrerrerre e

e X

]

{ SN N NS STy N S S [y S

[Ty

1x Adjustable Base Assembly

3x M8 x 60 C/S Bolts

3x M8 x 35 Hex Head Bolts

3x M8 Nyloc Nuts

3x M8 Washer

4x M6 x 16 Pan Head Posidriv Bolts
4x M6 Nylon washers

3x M8 Nylon Bolt Insulators

1x Loctite 242 Sachet

800mm/5'11"” Deck Support strut

1x 1800mm Adjustable Strut
1x Deck Eye Pad
1x 3” Tube Clamp Assembly
1x 2mm Allen Key
1x Fastening Pack
[ 1 4x M6 x 35 C/S Bolt
[ 1 3x M6 x 20 Hex Head Bolts
[ ] 7x M6 Nyloc Nuts
[ 1 6x M6 Nut Cover
[ ] 7x M6 Nylon Washer

[ 1 1x Levelling Mast Mount
[ ] 1x RSG plate/Universal Plate
[ 1] 1x Complete LMM without Plate

Scanstrut Ltd. 1 Malt Mill, Totnes, Devon, UK TQ9 5NH

[ 1 1x FM Cradle

[ ] 1x Damping Chamber & Mast Adapter Assembly

Tel:

e-mail: technical@scanstrut.com website:

60100
60621
60060
60068
60702

19301
N/A
60860
60835
60080
60085
60616
60702
64000
10265

19309
10456
10451
104520
63002
60035
610635
60621
60060
60068
60702

LMM -1/2
10128LM/10129LM

17LMM
10126LM

+44(0) 1803 863800 Fax:
WWw.scanstrut.com

17125LMM

+44(0) 1803 862223



SCANSTRUT.

[ 1 1x LMM Instructions N/A
[ 1 1x Fastening Pack for LMM 600LMMC
[ ] 1x Black EPDM Grommet - 23mm 101804
[ 1 1x Foot Pack for LMM 15001L
[ ] 4x Silver Feet 17001LMM
[ ] 1x Fastening pack 60012
[ ] 4x M6 x 30 Bolts 60630
[ ] 4x M6 Nyloc Nut 60060
[ 1 4x M6 Nylon Washer 60702
[ 1] 8x M6 Domed Cap 60068
[ ] 12x 4.8 x 16mm pop rivet 60665
[ 1 1x Threadlock Bottle 10265
[ 1 1x Cradle Fixing Pack 600LMC
[ ] 1x Dome head M8 bolt 10125LM-12
[ ] 1x M8 Castle Nut 60090
[ 1 2x M8 Plain washer 60085
[ 1 1x Split pin 60091
[ ] 1x M8 x 12mm Grub Screw 60812
[ ] 1x M8 Thumb screw 10125LM-16
[ ] 1x Black Ribbed insert 28.5mm 101807
[ ] 4x M6 x 20 C/S Slotted 610620
[ ] 4x M6 Nyloc Nut 60060
[ ] 4x M6 Spring Washer 60066
[ 1 4x M6 Plain Washer 60065
[ ] 1x Safety wire pack LMM 700LMM
[ ] 4x Zip tie 60007
[ ] 2x4.8 x 12mm Rivet 60650
[ ] 1x S/S Safety Lanyard N/A
[ 1 1x Lacing Eye 72517
[ 1 GPS Antenna Kit LM-GPS
[ 1 1 x GPS adapter for Leveling Mounts 10130LM
[ ] 2x M6 x 12 Pan head Posidriv 60612
[ 1 2 x M6 Saddle washer 64100
Packed and Checked.........cccooovevveiinniieiineeiens .
Scanstrut Ltd. 1 Malt Mill, Totnes, Devon, UK TQ9 5NH Tel: +44(0)1803 863800 Fax:

e-mail: technical@scanstrut.com website: www.scanstrut.com

+44(0) 1803 862223



SCANSTRUT.

R—IVDERE TR ZRHELE T TNINIR—ILD EERITH ) &

1 EEROFEEERAICAT T, EBDEE S —TIVF v XIVICEDEE T, 4xMoRIL b, Tviv— HXUNyloc v k%
FARALT. b TFv XTI EF1—TICERIUMITET, RV FDBEICAVA/N—F v v TERUMITET,

24XMORY RSATEFAOY Ty v —%ERALT, FRIIEGEN—ADN—XEAETY MBDZER—IVTEIIFET,
N—RZR—IJVTHEAT BHIIC. 2VLCBY 724 b e—HES LET,

3.3XM8X40RIL b E3xF OV INY T v —EFER LT, FAEARELGN—ADTEY DR E ATy MMIEHITT.
R—=IVDR—=RCR—ILI 314> b EERLET, RIVLEEEDHT. A=V a1V b EEOVSVTLETD,

4RV EFEFREABICEIEEE T, BLAOY MO MIFEOERZ LIcmit 5 & Sl ARRREEN—ADMAE %5
BLET, RIVDEETHDIEEZERB L. N—RADAVICRX—7%ZMFT. BLWTW2ROY hOUBEZRLE T,

5.5C17Fv* 75w RS54 F&ESCI00R—IVICERY {3 B1BE1E. T T TEMOBRENBETT, FDSCI174 >R b—/VFE
I—bEBBLTIETL,

CIHBPIBEEN—AD2DD¥NENE L. R—ILETFET, TH¥n%ET > TL—hELTERLT. FRIREGEN—ADR)L
FIICENZERTF. BELWTWLWA ROy bAKEREAE LICEIF WA T E AR LE T, I EBEF8MMTHITET, TV
F RV —LET, 3xM8Xx60MARIL by Tvv— ELUNylock v hZFERALT. X—X%ZT v FITWMIMTET,

7.2 DERPETSatcomBZE R—JUICER WU S1T B L& HEND LET, SatcomZE by TH v X710 VRIS TEREL. 7—T)b%E
My TEv T4V TOBICERB L. T—JIVF v XIVDIDISEV ET, TvFEDHRBICEDLE T, R—/IVOREE fcldE@mIc
HBT—TIVES|IEHTTENTEET, T—TINCKREGET S IR MTENTWEEE, H/N\—A MUy TEF|EHL.
T=OIWEF v ZIJVICEB L. Fa—TDLEEHSHN=A M) Y FICATA4 RELTET, M4ld. —BET—7IVESRAE T L
TVWET,

B.LDERFET., LNUVIRAMR DY b ER-JVCEETHZLEH\DLET, HIDOFIEZESRLTIEEL,

OR—)VEBEIEH, 3x MBx40%MEMA L T LA ERYMIF T, BEALBN—REBEHITLET, BHITHHMIT, &R
Ly KicOw s 84 balE2ms LES,

10.34 > F DY 5> TH&FEALT2DOZFZER—IVIC (BEWNC0° T) BT, FEEmIRERR (LHRITHIIEINS) HE
BICHBHEEMRBLET, TYvFT A\ FEZHOTEICERIMITET, BRANZ Y Dby TT7 A ZZDRD¥DEITED
353_0

NBBOEIIT BT vF/INY R7ADI Y IELEN, BT VvFARTY M=XITFUILNNER—7 L. BER4x6emmZ K1)
L&Ed, Nzt 4xM6IURIL by Twv v — Nylochy b TEN—RAZERYIMFET,

RR—IVDBETCHBD LEHRLET, EHDTSTXIZFALT. ANy FEREDUEBICAY YV LET, AFv b
DEEZFHET D2UELNHBHEIE. ATV s SV THoN L. V5 TXIZENLTCEZEBILEY, AbSy hEISVT
IR, BIERCKSIcAay 7 LET,

13.3xM8x 40 RIL b= Lop W) EfEDHT. R—ILY 34> M EFEAREGR—XcOv Y7 LET, INE5DRIL MEL R—)LD
EHESTOENEABBRT BT RITHBE > TCWVWBREBELH I KT,

14.TNT SCN77vFT75 v RS54 PORBHTT LE L, ZET BB, SCU7EIREHEEDRA > F3ITHEATLEE
AN

Scanstrut Ltd. 1 Malt Mill, Totnes, Devon, UK TQ9 5NH Tel: +44(0)1803 863800 Fax: +44(0)1803 862223
e-mail: technical@scanstrut.com website: www.scanstrut.com



SCANSTRUT

INSTALLATION SOLUTIONS FOR MARINE ELECTRONICS

H1.€Y 21— IVO—RENGEE

FleetSatcom®
ijfvx
TAVYT

30cmY ML
Dby T+ R
TAVYT

1800mmT v
FHR—FR
AV

Faarvy
27 2AVA
A

Scanstrut Ltd. 1 Malt Mill, Totnes, Devon, UK TQ9 5NH Tel: +44(0)1803 863800 Fax: +44(0)1803 862223
E-mail: mail@scanstrut.com Website: www.scanstrut.com




SCANSTRUT

INSTALLATION SOLUTIONS FOR MARINE ELECTRONICS

R3.7vFRAbZYy FEIa2—IV

M6 x 20

G5TAV) 12—
M6 x 20

k///////

R=ZTyoe——

Scanstrut Ltd. 1 Malt Mill, Totnes, Devon, UK TQ9 5NH Tel: +44(0)1803 863800 Fax: +44(0)1803 862223
E-mail: mail@scanstrut.com Website: www.scanstrut.com



SCANSTRUT.

Fig 4. Cable Routing

Cover strips slide f%
in and out of the
top of the pole.

Cables route in through
top casting. Then down
through cable grooves
in tube.

Cables neatly exit groove
at the bottom of the pole.

Scanstrut Ltd. 1 Malt Mill, Totnes, Devon, UK TQ9 5NH  Tel: +44(0)1803 863800 Fax: +44(0)1803 862223
e-mail: technical@scanstrut.com website: www.scanstrut.com



Dual Self Levelling Pole Mount - DLMP 1/2 - 30/30F

3"x 2.5M Pole o
3" Pole -

HN—=R MUY T

§

lvev)
=T
-

1800mm Strut

2535 mm/100"

Deck pad eye

approx. 1929 mm/76"

64mm/2.52"

| 83mm/3.27"‘

=
=

approx. 864 mm/34" | FyxIvy R7 A






